31 0337 - FORK LEG

|#| Part Number Description \
0131427698911 FORK LEG LEFT

02|31427684312 FORK LEG RIGHT $886.49VF
03[31427652283 TELESCOPING FORK OIL - 5000ML SAE10 $72.38'F

Order by Part Number on the main page of the fiche
if you would like the BMW 7.5W or 10W Fork Oil.

$886.49'F

e 1st Photo - 7.5W Fork Oil - 07510412043
e 2nd Photo - 10W Fork Oil - 31429062158

[N il

0331429062158  [TELESCOPING FORK OIL - 1000ML SAE10 | 205 X $2200"F
BMW 10W Fork Oil.

L il

0331429062593 |HYDRAULIC OIL - 5L | 11288 X $735.42/'F




0381220432697 [HYDRAULIC OIL - 1000ML TU | X NA

31_0338 - FORK SLIDER/LOWER FORK BRIDGE

|#  Part Number |Description | Ib | Qty#¥ Each

01/31427685532 RIGHT FORK SLIDER 3.84 1  $615.14 3=
0131427698909 LEFT FORK SLIDER 3.79 1 $43062FF
02(31422311986 BUSH 0.06 2 $7.43 y=
03(31422314630 RING 0.04 2 $8.27 =
04/31422311988 SHAFT SEAL 0.04 2 $14.63F'E

NOTE: In the case of a K12RS (09/1998 and older), these seals DO NOT fit
Marzocchi fork sliders. Please use the 409 kit for PRE 09/1998 models.

06(31422311989 LOCK RING 0.01 2 $1.67F5
07|31422311980 CUP 0.04 2l $1453'F
1031422312714 O-RING 2 $1.02FE

Recommended when rebuilding forks. Price is based on a
quantity of one. Two are required.

1131427707541 FORK BRIDGE, BOTTOM, WITH MOUNTING 1.92 1 $503.40°F
1207129906038 ISA SCREW - M8X35 MK 10.9 0.04 $3.25F'F
1331427652644 BALL JOINT 0.77 1 $117.43'E
1431422330996 COLLAR NUT - M14X1,5 0.09 1 $5.32FF
15(31422314711 COVER, BLACK 1 $0.80° 5




31

0687 - TRAILING ARM

#
01
02

03!
04
05
06
07
07

Part Number

31427717230
31427665666

31427665666 was superseded by 31428526447.

31427665667
31427665668
31427674014
07119904488
31427706048
46517694153

Description

GROOVED BALL BEARING - 6004 2RS
NEEDLE SLEEVE

NEEDLE BEARING INNER RING

HEX BOLT - M12X20

COVER FOR TELELEVER, MILLED
COVERING CAP

N N = N NN

$88.17VF

$14.38'F
$15.91"F
$38.22V'F
$3.12FF
$33.25'F
$4.48VF




31_0688 - FRONT SPRING STRUT

|#  Part Number |Description Qty®t | Each \

01[31427714617 STRUT, LOW, FRONT 4.12 1 $475.66FF
31427714617 was superseded by 31427729300.

01/31427683139  |FRONT SPRING STRUT | 419 1 s486.68FF
31427683139 was superseded by 31427729298.

01/31427675103  |FRONT SPRING STRUT | 4200 1 s475.66"F
31427675103 was superseded by 31427729296.

02[31422311994 BUSH 0.02 2 $2.12F

03(31427665662 SPACER SLEEVE 0.04 1  s285¢F

04(07119904209 WASHER - 10-200 ZNS3 0.02 1 $1.16¢°F

0507119906226 HEX NUT - M10X1,25 0.02 1 $1.20°F

06/31427686733 FIT BOLT - M10X1,25X50 0.09 1 $11.97°F




31 0725 - STANCHION

00283088

|#  Part Number |Description Each

01/31422330554 STANCHION 2.93 2 $347.38"'F

0231422330054 O-RING 2 $3.43VF

03(07129904838 ISA SCREW - M4X8-8.8 2 $180'F

04{31422330300 HEX NUT 0.02 2 $2955'F
31422330300 was superseded by 31427684743.

05(31422330541 (CAP - D=35MM | 0.0 2 $258°F

06/31422311985 PIPE | 004 4 $1235°F




31_0726 - UPPER FORK CROSS BRACE

01
02

02

03
04
05
06
08
09
10
11
12

31427712693

31427712693 was superseded by 31427729239.

31422314725

31422314725 was superseded by 31422314723.

31422314723

31427685096
31422311989
31422314135
31422331942
31427704591
31427708518
07119906054
07119905179

31422330996

E_
-
De ptio
UPPER FORK CROSS BRACE

NGULAR CONTACT BALL BEARING,RADIAL -
47X20X20,6

NGULAR CONTACT BALL BEARING,RADIAL -
7X20X20,6
PIN

LOCK RING

JOINT LINK

SNAP RING - 26X1,2
BADGE - D=45MM

BADGE - D=45MM

O-RING - 40X3

O-RING - 30X2,65-N-NBR70
COLLAR NUT - M14X1,5

0.33

0.32
0.01
0.10

0.02
0.02

0.09

[

[ = S S S O T S S

$585.91 05

$74.39FF

$76.26 "5

$63.06FF
$1.67FF
$106.59FF
$0.73F'F
$49.88FF
$15.88"F
$3.18V'F
$1.29V'F
$5.32FF




31 0902 - STRUT, ESA, FRONT

| # Part Number Description
01[31427716584 |FRONT SPRING STRUT - ESAI
0231422311994 [BUSH

03(31427665662 |[SPACER SLEEVE
04(07119904209 |WASHER - 10-200 ZNS3
05(07119906226 |HEX NUT - M10X1,25
06(31427686733 [FIT BOLT - M10X1,25X50

a » W NP

(o))

| Ib_ Oty
4.34
0.02
0.04
0.02
0.02

0.09

o

[ = = =\

o183z

Each
$1157.75'F
$2.12FF
$2.85VF
$1.16F 5
$1.29°F
$11.97VF




31 0944 - GABELHOLM STANDROHRDURCHMESSER 41MM

|#  Part Number |Description

01[31427729226 FORK LEG RIGHT
01[31427729227 FORK LEG LEFT
02(31427652283 ELESCOPING FORK OIL - 5000ML SAE10

00145387
b | Oty® Each
$983.40FF
$983.40V'F

$72.38F'F




31 0945 - STANDROHR STANDROHRDURCHMESSER 41MM

00178850

| # Part Number Description | I Qty#| Each

01(31427664959 [STANCHION - D=41MM 2.10 $385.96 %
0231427674776 [0-RING 2 $1.82FF
0307129904838 |[ISA SCREW - M4X8-8.8 $1.80 5]
0431427684743 [HEX NUT - M10X1,25 0.02 2 $2.82 =
05(31427674678 [CAP - D=41MM 0.01 358.596’:1@r
06(31427666227 |GUIDE BUSH 007 2 $18.49FF
0731427674810 [PIPE 0.04 3511_379‘&r




31_0946 - GLEITROHR/GABELBRUCKE UNTEN @ 41MM

| # Part Number Description Ib  Qty Each

01[31428520789 |LEFT FORK SLIDER 1 NA

02(31428520790 |[RIGHT FORK SLIDER 1 NA

03[31427666227 |GUIDE BUSH 007 2 $1849
04(31427666226 [SHIM 004 2 $6.27
05(31427666225 |GASKET RING 004 2 $1893
06(31427666224 [SUPPORTING RING 2 $207
07(31427666223 [DUST PROTECTION COLLAR - D=41MM 004 2 $2387
08(07129904068 [ISA SCREW - M8X35 004 11 $200
09(31427729228 |FORK BRIDGE, BOTTOM, WITH MOUNTING 1 $499.65
10(31427652644 [BALL JOINT 07711 1 $117.43

11 31422330996 COLLAR NUT -



